JPEED MNRPLANE

=] 700 mm
| < 1 1000 mm
13,4 dm*
48,5-56 g/dm’
[Jrgl ) 0,65 - 0,75 kg
<—— special

Nenl-li uvedeno jinak, vSechny
neoznac¢ené miry jsou v milimetrech
UNLES STATED, ALL DIMENSIONS

ARE IN MILIMETERS
\N

Order N°: 020133

Radio system you'll need :

ailerons - 2 servos
elevator
motor

q 1= Mega ACn 16/25/1,55

ST/ 35 LiPo 2-2,3 AH

Manufactured by:

CZa

679 05 HABRUVKA 100 - CZECH REPUBLIC
www.topmodelcz.com
e-mail:info@topmodelcz.cz

\N




020133 |GB Parts list Spare part Order. No
Part # |Part name Material, dimensions Loose]In bag
building instructions 1 -
1 fuselage fibreglass 1 - 020133-1
1-1 motor mount set fibreglass 2 mm - 02040-1C
2 wing styro & balsa 1 -
2-1  |aieron styro & balsa 2 - 02033-2
2-2 wing fixing screw screw M4x15 mm - 1 1310
2-21  |centering pin fibreglass @ 4 x 47mm - 1 6BI21829
2-3 nut Al M4 - 1 1022 AL
2-31 nut mount plywood 3 x 20 x 47 mm - 1 020133-2-31
2-4 servo mount polyuretan 9mm - 4 05025
2-41  |wing servo cover ABS plastic - 2 05018-6
2-5 ailerons pushrod piano wire g 1,2 x 60 mm - 2 519.1,2
2-6 bowden cable end piece |[MPJ 2016 - 2 02016 BR
2-7 clevis MPJ 2110 - 2 2110
2-8 ailerons horn fibreglass plate 1,5 mm - 2 020133-2-8
3 horizontal stabilizer balsa assembly 1 - 020133-3
341 servo cover sticker g 50 mm - 1 terc50
. piano wire @ 1,2 x 140 mm
3-5 elevator link plastic @ 2/1,2 x 10 mm - 1+1 519.1,2
3-6 threaded link MPJ 2764 - 1 2764 BR
3-8 elevator horn fibreglass plate 1,5 mm - 1 020133-3-8
7 stickers set - 020133-7
Pieces Item No.www.topmodelcz.com
transmitter
reciever 5 channel
senvo DYMOND D60 2 for ailerons 020D1816
HS-53 1 for elevator 1HI30123-1x
motor Mega ACn 16/25/1,5S 1 2016250155*
controler SPIN 55 PRO 1 1RC23204
spinner Spinner @ 30/3,2/M5 1 7020
propeller CAM SPEED PROP 12x12 1 1361.12.12
battery 3S-2,1-2,7Ah 1
ATTENTION!

This modelconstruction kit is not a toy and is not suitable for childern under the age of 14.
Incorrect use of this model could cause material damage or personal injury. You are fully

responsible for your actions when you use this model.

Fly at a safe distance from occupied zones. Before switching on the radio, be sure, that no
one else is using the same frequency as you !
Before first take-off check up please the center of gravity, the sense and size of the control
surface angle and if model aeroplane parts aren’t crooked. The reparation is possible

through the use of hot-air dryer.




020133 |CZ OBSAH STAVEBNICE Nahradni dily obj.¢
Colo # [Nazev Materil, rozméry Voheé [V balicku
stavebni navod 1 -
1 trup laminat 1 - 020133-1
1-1 motorové loze sklotextit 2 mm - 02040-1C
2 krdlo polystyren / balsa 1 -
2-1 kridélko polystyren / balsa 2 - 020133-2
2-2 uchyceni kfidla Sroub M4x15 mm - 1 1310
2-21  |aretacni kolk lamindt @ 4 x 47 mm - 1 6BI21829
2-3 uchyceni kfidl matice Al. M4 - 1 1022 AL
2-31 podlozka matice prekizka 3 x 20 x 47 mm - 1 020133-2-31
2-4 drzak serva polyuretan 9mm - 4 05025
2-41 krytka serva ABS - 2 05018-6
2-5 tahlo kridélek ocelg 1,2 x 60 mm - 2 519.1,2
2-6 spojka tahla MPJ 2016 - 2 2016 BR
2-7 vidlicka MPJ 2110 - 2 2110
2-8 paka kridélek sklotextit 1,5 mm - 2 020133-2-8
3 VOP balsa konstrukéni 1 - 020133-3
3-41 krytka serva samolepka g 50 mm - 1 terc50
. piano wire @ 1,2 x 140 mm
3-5 tahlo VOP plastic @ 2/1.2 x 10 mm - 1+1 519.1,2
3-6 koncovka tahla vyskovky [MPJ 2764 - 1 2764 BR
3-8 paka vyskovky sklotextit 1,5 mm - 1 020133-3-8
7 obtisky sada - 020133-7
Kus( Obj.¢.www.topmodelkz.com
vysiac
prijimac 5 kanal
servo DYMOND D60 2 pro kridélka a klapky 020D1816
HS-53 1 pro vy Skovku 1HI30123-1x
motor Mega ACn 16/25/1,5S 1 201625015S5*
requlator SPIN 55 PRO 1 1RC23204
kuzel Kuzel @ 30/3,2/M5 1 7020
vrtule CAM SPEED PROP 12x12 1 1361.12.12
akumultor 3S - 2,1-2,7Ah 1

Pfed prvnim startem zkontrolujte jestli nejsou dily modelu zkroucené.

Naprava je mozna pomoci horkovzdusné pistole.

Ve




o TOPMODEL CZ Manufactured by TOPMODEL CZ s.r.0. 679 05 HABROVKA 100 - Better made in the Czech Republic - www topmodelcz.com - e-mail: info@topmodelcz.cz



2-21

, 0
SPODNI STRANA

BOTTOM Oracover ®

@

paska 1
step 1. |
%/péska 2 |
krok 2. tape 2 |
|
|
|
|

step 2.

2.4

SPODNI STRANA
BOTTOM

@

SPODNI STRANA
BOTTOM

SPODNI STRANA




SPODNI STRANA
BOTTOM

2\

SPODNI STRANA
| BOTTOM
- ©)

"
I}
U

i}

’ kontaktni lepidlc {Chemopren)
Contact adhesive (UHU Por)




@)

“VRCHNI STRANA

1/2. ]

t

q geiezs
o Z

\

P 1
Z U}d\




krok 1.

paska 1
step 1. { tape 1

VRCHNI STRANA krok 2 sz
s5Ce .
TOP @ x /'tjape 2

@

SPODNI STRANA
BOTTOM

@1 pro 2-8
@1 for 2-8

SPODNI STRANA
BOTTOM

[y =




for elevator servo

~ 250 mm X
3-6
\ ?

s

@©)

2707777 77D
22222222

_

.




regulator
controller

VELCRO




EXPO 25%

2-3 mm

4 mm
EXPO 25%

4 mm




